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(263-4) 753800/1/2
749180 17 Coventrleoad
780518 Workington
Harare
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This report is issued subject to the conditions printed on the reverse hereof and does not imply approval by the Stapd.ards Assq;iation of the
quality and/or performance of the commodity which has been tested, nor does it entitle the holder to use the Association’s Certificate Mark.
The results relate only to the items tested.

Our Ref Your Ref
27/11/2013 O/No. Cash

S. Control Dated S. Control No.
21/11/2013 357770

Gardini Construction
219A Enterprise Road

The Grange
Chisispite

Sample

10 x Stumble blocks (single)

Project

Determination of compressive strength

Method of Test

In accordance with SAZS 119:1994

Tests Performed By 0. Saunyama

Results:

Sample No. Compressive Strength (MPa) Compliance
il 5.0 Complies
2 8.0 Complies
& 5.5 Complies
4 6.3 Complies
5 9.0 . Complies
6 5.4 Complies
7 5.6 ) Complies
8 1/ Complies
9 5.0 Complies
10 6.3 Complies fqoy
Average 6.4 Complies ﬁ i ASSOC’MIDN OF Z'MBABWE
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